

C????????? ?????????? ??????? ? ?????? ?????????, ?????????????? ?? ????????? ??????



41324X



3243X

## Sizes

L-MIT (9)

## Features

- ??????? ?????????? 10-2392 ? ?????? ??????????
- ?????????? ??????????
- ?????????? ?????????????? ??????????????
- KEVLAR® 3 ply
- 95% welting

## Test Results

- EN 12477 (2001+A1:2005) TYPE A
- TÜV BP 60153042 0001
- TÜV 60400826 002 Kat II
- Electrostatic tested